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7.7.1 MIMO Radiated Spurious Emission Measurements

Trace: MaxHold RBW: 100 kHz

Detector: Peak VBW: 300 kHz

Horizontal SWT: 100.0ms
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Plot 7-208. Radiated Spurious Plot below 1GHz MIMO (802.11a)
TSt F Ant. Pol Ant ! Anal AFCL TTeTe Limit
Mode | Antenna |UNIIBand| Channel Clll:a::l:lel Restricted r?:;:::]cy Detector IH. Ni’ . Heighetn[?::ﬂ l'\zimutl: LeveTl{lzBel:ll [dB/m] 'Strength‘ I dB::“Vl/m] Margin [dB]
802.11a | MIMO 7 149 6695 60.00 Quasi-Peak H - - -06.43 27.01 37.58 46.02 -8.44
Table 7-46. Radiated Measurements MIMO - LPI&SP
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Trace: MaxHold RBW: 1 MHz
Detector: Peak VBW: 3 MHz
Horizontal SWT: 85.0ms
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Plot 7-209. Radiated Spurious Plot 1GHz — 18GHz MIMO (802.11a — UNIl Band 5 Ch. 45 — LPI&SP)

Test . 5
Mode | Antenna [UNIIBand| Channel cl:::el Restricted Frei;t:‘le:lcy Detector A?lt-l IW b H;';:tnl?::l] m:nr:\ilz# L:,':I[)::’:‘] [::fml'] clq)':rsrt:c’:ic:n St::::th d IB'i:vi;m] Margin [dB]
lMHzi [degree] Factor [dB] [dBpV/m]
* 11870.00 Average H 163 193 -81.62 18.86 0.00 44.24 53.98 -9.74
* 11870.00 Peak H 163 193 -70.00 18.86 0.00 55.86 73.98 -18.12
* 17805.00 Average H -82.81 26.16 0.00 50.35 53.98 -3.63
2 5935 * 17805.00 Peak H -71.49 26.16 0.00 61.67 73.98 -12.31
* 23740.00 Average H -66.61 3.58 -9.54 34.43 53.98 -19.55
* 23740.00 Peak H -57.00 3.58 -9.54 44.04 73.98 -29.94
29675.00 Peak H -57.36 533 -9.54 45.42 68.20 -22.78
* 12350.00 Average H -81.76 19.23 0.00 44.47 53.98 -9.51
802.11a MIMO s * 12350.00 Peak H -70.76 19.23 0.00 55.47 73.98 -18.51
45 6175 * 18525.00 Average H -64.71 1.16 -9.54 33.91 53.98 -20.07
* 18525.00 Peak H -56.42 1.16 -9.54 42.21 73.98 -31.77
24700.00 Peak H -55.73 3.72 -9.54 45.45 68.20 -22.75
30875.00 Peak H -57.42 6.32 -9.54 46.37 68.20 -21.83
12830.00 Peak H 136 196 -69.40 20.14 0.00 57.74 68.20 -10.46
* 19245.00 Average H -64.24 1.84 -9.54 35.06 53.98 -18.92
93 6415 * 19245.00 Peak H -56.49 1.84 -9.54 42.81 73.98 -31.17
25660.00 Peak H -57.41 3.90 -9.54 43.96 68.20 -24.24
32075.00 Peak H - - -57.21 6.64 -9.54 46.89 68.20 -21.31
Table 7-47. Radiated Measurements MIMO - LPI&SP
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Trace: MaxHold RBW: 1 MHz
Detector: Peak VBW: 3 MHz
Horizontal SWT: 85.0ms
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Frequency (GHz)
Plot 7-210. Radiated Spurious Plot 1GHz — 18GHz MIMO (802.11a — UNIl Band 6 Ch. 105 — LPI)
c';r L | F Ant. Pol Ant Turntable Anal AFCL Distance Field Limit
Mode | Antenna |UNIIBand| Channel F:nne Restricted relat:'lm]cy Detector [H‘ NT : Hei ::'lr;:‘l Azimuth Le eT l)::’;] [dB/m] Correction Strength I dBm\1IIIm] Margin [dB]
lM:Itl Z 19 [degree] v Factor [dB] [dBpV/m] »
12870.00 Peak H 70.62 20.06 0.00 56.44 68.20 -11.76
* 19305.00 Average H -65.99 1.64 -9.54 3312 53.98 -20.86
97 6435 * 19305.00 Peak H -55.10 1.64 -9.54 44.01 73.98 -29.97
25740.00 Peak H -56.58 384 -9.54 44.72 68.20 -23.48
32175.00 Peak H -58.11 6.80 -9.54 4615 68.20 22,05
12950.00 Peak H 7117 20.00 0.00 55.83 68.20 -12.37
* 19425.00 Average H -65.39 1.80 -9.54 3387 53.98 2011
802.11a | MIMO 6 105 6475 * 19425.00 Peak H -56.77 1.80 -9.54 42.50 73.98 -31.48
25900.00 Peak H -57.00 424 -9.54 44.69 68.20 -23.51
32375.00 Peak H -57.49 6.46 -9.54 46.43 68.20 2177
13030.00 Peak H 71.29 2037 0.00 56.08 68.20 1212
* 19545.00 Average H -67.00 1.84 9.54 32.30 53.98 -21.68
13 6515 * 19545.00 Peak H -55.89 1.84 9.54 43.41 73.98 -30.57
26060.00 Peak H -56.49 418 9.54 4515 68.20 -23.05
32575.00 Peak H - - -57.37 6.18 -9.54 46.27 68.20 2193
Table 7-48. Radiated Measurements MIMO - LPI
Approved by:
FCC ID: ASLNP960XMA MEASUREMENT REPORT ;
Technical Manager
Test Report S/N: Test Dates: EUT Type:
i i Page 150 of 165
1M2401250007-07-R3.A3L 03/14/2024 — 05/20/2024 Portable Computing Device

© 2024 ELEMENT

V 9.0 02/01/2019

Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without
permission in writing from Element. If you have any questions about this or have an inquiry about obtaining additional rights to this report or assembly of contents thereof, please contact

ct.info@element.com.




element

Trace: MaxHold RBW: 1 MHz
Detector: Peak VBW: 3 MHz
Horizonta SWT: 85.0ms
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Frequency (GHz)
Plot 7-211. Radiated Spurious Plot 1GHz — 18GHz MIMO (802.11a — UNIl Band 7 Ch. 149 — LPI&SP)

Test . .
Mode | Antenna [UNIIBand| Channel cl:::el Restricted Frei:;:‘le:]cy Detector A?It-l /'\:’T b H;I;t:tnlt:n] Er;:'::\e L:,':%z;:‘] [:;fml'] cl:rsrt:c’:ic:n St::::th d IB.i?";i;m] Margin [dB]
[MHi] [degree] Factor [dB] [dBpV/m]
13070.00 Peak H 134 197 -70.21 20.29 0.00 57.08 68.20 -11.12
* 19605.00 Average H -64.63 2.38 -9.54 35.21 53.98 -18.77
117 6535 * 19605.00 Peak H -56.47 2.38 -9.54 43.37 73.98 -30.61
26140.00 Peak H -56.70 4.03 -9.54 44.78 68.20 -23.42
32675.00 Peak H -57.41 6.46 -9.54 46.50 68.20 -21.70
* 13390.00 Average H 130 205 -80.23 20.77 0.00 47.54 53.98 -6.44
* 13390.00 Peak H 130 205 -69.01 20.02 0.00 58.01 73.98 -15.97
80211a MIMO ; 149 6695 * 20085.00 Average H -64.70 2.58 -9.54 3534 53.98 -18.64
* 20085.00 Peak H -56.31 2.58 -9.54 43.73 73.98 -30.25
26780.00 Peak H -57.10 433 -9.54 44.69 68.20 -23.51
33475.00 Peak H -56.56 6.96 -9.54 47.86 68.20 -20.34
13750.00 Peak H 166 209 -70.57 21.34 0.00 57.77 68.20 -10.43
* 20625.00 Average H -65.00 3.01 -9.54 35.46 53.98 -18.52
185 6875 * 20625.00 Peak H -57.30 3.01 -9.54 4317 73.98 -30.81
27500.00 Peak H -57.05 3.97 -9.54 4439 68.20 -23.81
34375.00 Peak H - - -57.12 7.33 -9.54 47.67 68.20 -20.53
Table 7-49. Radiated Measurements MIMO - LPI&SP

FCC ID: A3LNP960XMA
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Trace: MaxHold RBW: 1 MHz
Detector: Peak VBW: 3 MHz
Horizontal SWT: 85.0ms
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Frequency (GHz)
Plot 7-212. Radiated Spurious Plot 1GHz — 18GHz MIMO (802.11a — U Band 8 Ch. 209 — LPI)

Test . -
Mode | Antenna [UNIIBand| Channel cl:::el Restricted Freiat:‘le:lcy Detector A?It-l /G) b H;l;:tnlrt‘::ll m:nr:\ilzr L:::I[);Iz:r;] [::fml'] clq)':rsrt:c’:ic:n St::::th I dlB-i:\}iltm] Margin [dB]
lMHzi [degree] Factor [dB] [dBpV/m]
13790.00 Peak H 717 2159 0.00 57.42 68.20 -10.78
* 20685.00 | Average H -65.34 3.01 -9.54 35.14 53.98 -18.84
189 6895 * 20685.00 Peak H -57.01 3.01 -9.54 43.46 73.98 -30.52
27580.00 Peak H -55.16 4.40 -9.54 46.70 68.20 -21.50
34475.00 Peak H -56.60 731 -9.54 4817 68.20 -20.03
13990.00 Peak H 71.06 2124 0.00 57.18 68.20 -11.02
* 20985.00 | Average H -65.33 327 -9.54 35.40 53.98 -18.58
802.11a | MIMO 8 209 6995 * 20985.00 Peak H -56.71 3.27 -9.54 4401 73.98 29.97
27980.00 Peak H -56.45 4.40 -9.54 4541 68.20 22.79
34975.00 Peak H -56.81 7.79 -9.54 48.43 68.20 19.77
14230.00 Peak H 7133 21.94 0.00 57.61 68.20 -10.59
* 2134500 | Average H -65.46 3.57 -9.54 35.57 53.98 -18.41
233 7115 * 21345.00 Peak H -56.03 3.57 -9.54 4501 73.98 -28.97
28460.00 Peak H -57.26 5.01 -9.54 4521 68.20 22,99
35575.00 Peak H - - -57.08 7.78 -9.54 48.16 68.20 -20.04
Table 7-50. Radiated Measurements MIMO — LPI
Approved by:
FCC ID: ASLNP960XMA MEASUREMENT REPORT .
Technical Manager
Test Report S/N: Test Dates: EUT Type:
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26500

Trace: MaxHold RBW: 1 MHz
Detector: Peak VBW: 3 MHz
Horizontal SWT: 14.7ms
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Plot 7-213. Radiated Spurious Plot 18GHz - 26.5GHz (802.11a)
Trace: MaxHold RBW: 1 MHz
Detector: Peak VBW: 3 MHz
Horizontal SWT: 23.4ms
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Plot 7-214. Radiated Spurious Plot 26.5GHz - 40GHz (802.11a)
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® clement

7.7.2 MIMO Radiated Band Edge Measurements (20MHz BW)

Worst Case Mode: 802.11be
Worst Case Transfer Rate: MCSO0
Distance of Measurements: 3 Meters

Operating Frequency: 5935MHz
Channel: 2
Trace: Average RBW: 100 kHz Channel Power Trace: MaxHold RBW: 100 kHz Channel Power
Detector: RMS VBW: 300 kH Detector: Peak  VBW: 300 kH
PASS Offset: 15.208  SWT: 20 ms 65.71 dBuV/m PASS Offset: 15248 SWT: 20 ms - 77.05 dBpV/m
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Plot 7-215. Radiated Lower Band Edge Plot MIMO Plot 7-216. Radiated Lower Band Edge Plot MIMO
(Average — UNII Band 5) (Peak — UNII Band 5)
Worst Case Mode: 802.11be
Worst Case Transfer Rate: MSCO
Distance of Measurements: 3 Meters
Operating Frequency: 7115MHz
Channel: 233
Trace: Average RBW: 100 kHz Channel Power Trace: MaxHold RBW: 100 kHz Channel Power
Detector: RMS  VBW: 300 kH Detector: Peak VBW: 300 kH
PASS Offset: 21,2 dB_SWT: 1.01ms _ 60.40 dBuV/m PASS Offset: 21.2 d8_SWT: 1.0l me___71.79 dBuV/m
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Frequency (MHz) Frequency (MHz)
Plot 7-217. Radiated Upper Band Edge Plot MIMO Plot 7-218. Radiated Upper Band Edge Plot MIMO
(Average — UNII Band 8) (Peak — UNII Band 8)
Approved by:
FCC ID: A3LNP960XMA MEASUREMENT REPORT )
Technical Manager
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. . Page 154 of 165
1M2401250007-07-R3.A3L 03/14/2024 — 05/20/2024 Portable Computing Device
© 2024 ELEMENT

V9.0 02/01/2019
Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without

permission in writing from Element. If you have any questions about this or have an inquiry about obtaining additional rights to this report or assembly of contents thereof, please contact
ct.info@element.com.
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7.7.3 MIMO Radiated Band Edge Measurements (40MHz BW)

Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCSO0
Distance of Measurements: 3 Meters
Operating Frequency: 5965MHz
Channel: 3
Trace: Average RBW: 1 MHz 5859.72 MHz Trace: MaxHold ~ RBW: 1 MHz 5893.64 MHz
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Plot 7-219. Radiated Lower Band Edge Plot MIMO

Frequency (MHz)

(Average — UNIl Band 5)
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Plot 7-220. Radiated Lower Band Edge Plot MIMO
(Peak — UNII Band 5)

Worst Case Mode: 802.11be
Worst Case Transfer Rate: MCSO0
Distance of Measurements: 3 Meters
Operating Frequency: 7085MHz
Channel: 227
Trace: Average RBW: 1 MHz 7165.16 MHz Trace: MaxHold ~ RBW: 1 MHz 7164.2 MHz
Detector: R VBW: 3 MH Detector: Peak ~ VBW: 3 MH
PASS Offset: 21648 SWT: 1.01 ms 49.86 dBuV/m PASS Offset: 21.6 0B SWT: 1.01 ms 61.62 dBuV/m
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Plot 7-221. Radiated Upper Band Edge Plot MIMO

(Average — UNII Band 8)

Plot 7-222. Radiated Upper Band Edge Plot MIMO
(Peak — UNII Band 8)
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7.7.4 MIMO Radiated Band Edge Measurements (80MHz BW)

Worst Case Mode: 802.11be
Worst Case Transfer Rate: MCSO0
Distance of Measurements: 3 Meters
Operating Frequency: 5985MHz
Channel: 7

Trace: Average RBW: 1 MHz
PASS  oetector:® VBW: 3 MHz 2913.72 MHz
Offset; 15.1dB_ SWT: 20 ms 52.92 dBuV/m
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Frequency (MHz)

Plot 7-223. Radiated Lower Band Edge Plot MIMO
(Average — UNII Band 5)

Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCSO0
Distance of Measurements: 3 Meters
Operating Frequency: 7025MHz
Channel: 215
Trace: Average RBW: 1 MHz 7247.88 MHz
Detector: R VBW: 3 MH
PASS Offset: 21908 SWT: 1.01 ms 49.86 dBpV/m
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Plot 7-225. Radiated Upper Band Edge Plot MIMO
(Average — UNII Band 8)

Trace: MaxHold RBW: 1 MHz
PASS Detector: Peak VBW: 3 MHz 5908.59 MHz

Offset; 15.1dB SWT: 20 ms 64.24 dBuV/m
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Plot 7-224. Radiated Lower Band Edge Plot MIMO
(Peak — UNII Band 5)

Trace: MaxHold RBW: 1 MHz
PASS Detector: Peak VBW: 3 MHz 1227.08 MHz
Offset: 21.7dB_ SWT: 1.01 ms 61.29 dBuV/m
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Plot 7-226. Radiated Upper Band Edge Plot MIMO
(Peak — UNII Band 8)
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7.7.5 MIMO Radiated Band Edge Measurements (160MHz BW)

Worst Case Mode: 802.11be
Worst Case Transfer Rate: MCSO0
Distance of Measurements: 3 Meters
Operating Frequency: 6025MHz
Channel: 15
Trace: Average  RBW: 1 MHz 5873.72 MHz
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Plot 7-227. Radiated Lower Band Edge Plot MIMO

Frequency (MHz)

(Average — UNII Band 5)

Worst Case Mode: 802.11be
Worst Case Transfer Rate: MCSO0
Distance of Measurements: 3 Meters
Operating Frequency: 6985MHz
Channel: 207
Trace: A\(era e RBWE 1 MHz 7398.28 MHz
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Plot 7-229. Radiated Upper Band Edge Plot MIMO
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Trace: MaxHold ~ RBW: 1 MHz
PASS Detector: Peak ~ VBW: 3 MHz 2887.05 MHz

Offset: 15dB_ SWT: 20 ms 78.31 dBuv/m
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Plot 7-228. Radiated Lower Band Edge Plot MIMO
(Peak — UNII Band 5)
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Plot 7-230. Radiated Upper Band Edge Plot MIMO
(Peak — UNII Band 8)
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7.7.6 MIMO Radiated Band Edge Measurements (320MHz BW)

Worst Case Mode: 802.11be
Worst Case Transfer Rate: MCSO0
Distance of Measurements: 3 Meters
Operating Frequency: 6105MHz
Channel: 31
Trace: Average RBW: 1 MHz 5832.69 MHz
PASS et ow:w: 397 dmuvim
120 1
£
>
_c:ngo-
g 80 1
E 60 - v
40 A

5445.0 5551.7 5658.3 5765.0 5871.7 5978.3 6085.0 6191.7 6298.3 6405.0

Frequency (MHz)

Plot 7-231. Radiated Lower Band Edge Plot MIMO

(Average — UNII Band 5)

Worst Case Mode: 802.11be
Worst Case Transfer Rate: MCSO0
Distance of Measurements: 3 Meters
Operating Frequency: 6905MHz
Channel: 191
Trace: Average RBW: 1 MHz 7205.64 MHz
PASS e ;w5564 dpyvim
1201
£
3
g 100 1
E 80 1
g 40
40

6645.0 6751.7 68583 6965.0 7071.7 71783 7285.0 73917 7498.3 7605.0

Frequency (MHz)

Plot 7-233. Radiated Upper Band Edge Plot MIMO
(Average — UNII Band 8)

Trace: MaxHold RBW: 1 MHz 5821.92 MHz
Detector: Peak BW: 3 MHz '
PASS Offet: 14.7dB__ SWT: 20 ms 69.61 dBuV/m
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Plot 7-232. Radiated Lower Band Edge Plot MIMO
(Peak — UNII Band 5)

7181.64 MHz

PASS [ i
' ' 71.32 dBuV/m

Offset: 21.6 dB SWT:1.01 ms

130 1
120 1
110 1
100 1

90 1

80 1
70 4

Field Strength (dBuv/m)

60 1

50 -
6645.0 6751.7 6858.3 6965.0 7071.7 71783 7285.0 7391.7 7498.3 7605.0
Frequency (MHz)

Plot 7-234. Radiated Upper Band Edge Plot MIMO

(Peak — UNII Band 8)
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7.8 Line Conducted Test Data

Test Overview and Limit

All AC line conducted spurious emissions are measured with a receiver connected to a grounded LISN while the
EUT is operating at its maximum duty cycle, at maximum power, and at the appropriate frequencies. All data rates
and modes were investigated for conducted spurious emissions. Only the conducted emissions of the configuration
that produced the worst-case emissions are reported in this section.

All conducted emissions must not exceed the limits shown in the table below, per Section 15.207.

Frequency of emission Conducted Limit (dBuV)
(MHz) Quasi-peak Average
0.15-0.5 66 to 56* 56 to 46*
0.5-5 56 46
5-30 60 50

Table 7-51. Conducted Limits
*Decreases with the logarithm of the frequency.

Test Procedures Used

ANSI C63.10-2013, Section 6.2

Test Settings

Quasi-Peak Field Strength Measurements

Analyzer center frequency was set to the frequency of the spurious emission of interest.
RBW = 9kHz (for emissions from 150kHz — 30MHz)

Detector = quasi-peak

Sweep time = auto couple

Trace mode = max hold

o gk w b=

Trace was allowed to stabilize.

Average Field Strength Measurements

1. Analyzer center frequency was set to the frequency of the spurious emission of interest.
2. RBW = 9kHz (for emissions from 150kHz — 30MHz)
3. Detector = RMS
4. Sweep time = auto couple
5. Trace mode = max hold
6. Trace was allowed to stabilize.
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Test Setup

The EUT and measurement equipment were set up as shown in the diagram below.

trawel
adapter

Tmx15m 10 cm
nonconducting platform

1m
extender cable

80 crm
LISM
LISMN
- reference ground plane
Figure 7-9. Test Instrument & Measurement Setup
Test Notes
1. All modes of operation were investigated, and the worst-case emissions are reported using mid channel. The

emissions found were not affected by the choice of channel used during testing.

2. The limit for an intentional radiator from 150kHz to 30MHz is specified in 15.207.
3. Corr. (dB) = Cable loss (dB) + LISN insertion factor (dB)
4, QP/AV Level (dBuV) = QP/AV Analyzer/Receiver Level (dBuV) + Corr. (dB)
5. Margin (dB) = QP/AV Limit (dBuV) - QP/AV Level (dBuV)
6. Traces shown in plot are made using a peak detector.
7. Deviations to the Specifications: None.
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' Keysight EMI Receiver - Frequency Scan = ER
RL RF PRESEL | 50 O\DC | CORREC [ SENSE:NT] [ AiGNAUTO | 12:05:05 PM Apr 15, 2024
FREQUENCY SCAN Scan TRACE
CISPR NFE Discrete () 5/5 TYRE L

Scan-Search-Meas Atten: 10 dB Free Run DET L

Stop 30 MHz
VBW 90 kHz Dwell Time 96.07 ps (# 4 kHz)

eiled TRC FREQ QPD AMPTD AVG AMPTD OFF QPDLL1 A AVG LL2A OFF COMPOSITEAMPCOR  »

[1 W1 [169.45kHz [46.028dBuV  [40.708dBpV |-  [-19.464dB [-147856dB [--  [0.011dB
(2|

(W1 |214.00kHz [37.429dBuV [32.856dBwV |-  [-26619dB [-20193dB [~  [-0022d8 |
3 |W[1 [462.24KHz [35.087dBuV [32165dBuwv [  [-21665dB [14487dB [~ |0.030dB |

W1 [9.1282 MHz [26.143dBuV  [23.061dBwV |-  [-33.857dB [-26939dB [—  [0.050dB |
5 |W|1 [10.957 MHz |26616dBuV  |22479dBuV |-  |33486dB [-27621dB -  [os70de |
ggg__
<

MSG STATUS| t DC Coupled

Plot 7-235. Line Conducted Plot with 802.11a UNII Band 5 (L1)

e Keysight EMI Receiver - Frequency Scan =
RF PRESEL | 50 0/ CORREC [ SENSE:INT| | ALIGN AUTO | 12:06:26 PM Apr19, 2024
FREQUENCY SCAN Scan
CISPR NFE Discrete () 515
Scan-Search-Meas Atten: 10 dB Free Run

VBW 90 kHz

SIG TRC FREQ QPD AMPTD AVG AMPTD OFF QPDLL1A AVG LL2A OFF COMPOSITEAMPCOR  ~

(1 |W[1 [182.00 kHz [43.509dBuV [37.349dBwV [~  [-20795dB [17.045dB |-~  [0.017d8 |
[2 [m[1 [237.99kHz [35.329dBuV  [30.622dBwV |-  |-26.837dB |-21.544dB
[1 [9.4134 MHz [27.176 dBuV  [22.592dBuV |-  |-32.824dB |-27.408dB

13.581 MHz [25.621dBuV__ [21.040dBpV |-  [-34.379dB 60 dB
[1 [16.393 MHz [24.387 dBuV _ [19.687dBuV [  [-35.613dB | 30 313dB

<

= |oo012d8 |

3 |m| |~ loossds |
4 W1 [12657WHz [25913dBuV_[20.847dByV _|-— _ |-34087dB |-20153dB |-— ____ [-0.014dB |
BI:I[I [~ l0236dB |
[30313dB |~ [0120dB |

>

MSG status t DC Coupled

Plot 7-236. Line Conducted Plot with 802.11a UNII Band 5 (N)
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' Keysight EMI Receiver - Frequency Scan = ER
RL RF PRESEL | 50 O\DC | CORREC [ SENSE:NT] [ AiGNAUTO | 12:09:38 PM Apr 15, 2024
FREQUENCY SCAN Scan Trace [l
CISPR NFE Discrete () 5/5 TYRE L

Scan-Search-Meas Atten: 10 dB Free Run DET L

IIII““._II I

Stop 30 MHz
VBW 90 kHz Dwell Time 96.07 ps (# 4 kHz)

eiled TRC FREQ QPD AMPTD AVG AMPTD OFF QPDLL1 A AVG LL2A OFF COMPOSITEAMPCOR  »

[1 W1 [170.00 kHz [47.132dBuV  40.489dBpV [~  [-17.828dB [-14471dB [--  [0.014dB
[2 [m[1 [465.98 kHz [36.788 dBuV 4 0865dBpV |-~ [ 19.798dB [-12.600dB |-  [0.025dB
(W1 [12.600 MHz |28

(28779 dBuV_ [24.262dBuV _[--  [31.221dB [-26748dB [~  [0.070dB |
!IEI[I__
5 |Wl1 [13220MHz |20166dBuV  |24277dBuV |-  |30836dB [-26723dB |-  [o202d8 |
6 |W|1 [13573MHz |28.098dBuV  |24.409dBuV |- |31.002dB |-26601dB |-  [0245d8 [
< >

MSG STATUS| t DC Coupled

Plot 7-237. Line Conducted Plot with 802.11a UNII Band 6 (L1)

e Keysight EMI Receiver - Frequency Scan =
RF PRESEL | 50 0/ CORREC [ SENSE:INT| | ALIGN AUTO | 12:07:50 PM Apr19, 2024
FREQUENCY SCAN Scan
CISPR NFE Discrete () 515
Scan-Search-Meas Atten: 10 dB Free Run

n I
WMIWIM
_ HERT
.
Stop 30 MHZ

VBW 90 kHz Dwell Time 96.07 s (# 4 kHz)

SIG TRC FREQ QPD AMPTD AVG AMPTD OFF QPDLL1A AVG LL2A OFF COMPOSITEAMPCOR  ~

[IEIII__
2 |W|1 |24599kHz |37.340dBuV  [34.980dBWV |-  |-24562dB |-16911dB |
EIEI[I_
4 |W[1 [31593kHz |3

0.035dB

5 |W|1 |459.21 kHz |36.168 dBuV. 32.923 dBwV |-  [-20539dB |-13.784dB
0.219 dB

[BRm |1 [14.069 MHz [20.980 dBuV [25.062dBuV [-—  |-30.011dB [-24.938dB

-]
-]
[31567dBuV [27333dBWV |~ |-28246dB |22480dB |- [0004dB |
=
[24938dB [~  [0219dB |

MSG status t DC Coupled

Plot 7-238. Line Conducted Plot with 802.11a UNII Band 6 (N)
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e Keysight EMI Receiver - Frequency Scan = 2=
RL RF PRESEL | 50 Q/DC | CORREC [ SENSE:INT] [ amenauTo 12:20:05 PM Apr 19, 2024
FREQUENCY SCAN Scan TRACE
CISPR NFE Discrete ) 55 TR dal
Scan-Search-Meas Atten: 10 dB Free Run DET L

ML iy Il i uuuﬁuﬂiwlﬂwﬂu m

Stop 30 MHz
VBW 90 kHz Dwell Time 96.07 ps (# 4 kHz)

eiled TRC FREQ QPD AMPTD AVG AMPTD OFF QPDLL1 A AVG LL2A OFF COMPOSITEAMPCOR  »

[1 W1 [162.00kHz [45.842dBuV [41.442dBpyV [~  [-19.5619dB [-13919dB [--  [0.012dB

[2 [m[1 [8.8694 MHz [26.119dByV _ [21.934dBuV |-  [-33.881dB |-28066dB |-  [0.082dB
[3 [m[1 [B.9814 MHz [26.235dBuV__ [21.805dBuV |-  |-33.7665dB |-28195dB |-  |0.062dB
4 [m[1 [9.3374 MHz [26.378dBuV__ [21.706dBuV |-  |-33.622dB |-28294dB |-  [0.315dB

|5 [m[1 [10.989 MHz |26.169dByV  |22.202dByV |-  |-33.831dB |-27.798dB |-  |0.160dB
m|1 [17.213MHz [23.853dBpyV  [19.319dBwV |-  [-36.147dB |-30681dB |-  |0.228dB v
< >

MSG STATUS| t DC Coupled

Plot 7-239. Line Conducted Plot with 802.11a UNII Band 7 (L1)

e Keysight EMI Receiver - Frequency Scan =
RF PRESEL CORREC [ SENSE:INT| | ALIGN AUTO | 12:17:52 PM Apr19, 2024
FREQUENCY SCAN Scan
CISPR NFE Discrete () 515
Scan-Search-Meas Atten: 10 dB Free Run

Stop 30 MHZ
VBW 90 kHz Dwell Time 96.07 us(# 4 kHz)

SIG TRC FREQ QPD AMPTD AVG AMPTD OFF QPDLL1A AVG LL2A OFF COMPOSITEAMPCOR  ~

1 _|M[1 [162.00 kHz [46.894dBuV [40.014dBuV [~  [18466dB [15347dB |-~  [0.012dB |
[m[1 [8.0455MHz [26.847 dBuV [22.717dBwV |—  [-33.153dB |-27.283dB |-  |0.076dB
13 |W[1 |9.3054 MHz |

27.029dBuV  [23.203dBwV |-  [32971dB |26797dB [—  [0.072dB |
4 |W|1 [10705MHz |26.792dBuV  |23.389dBwV |-  |33208dB |-26611dB |-  [o207dB |
5 |W|1 [14.449 MHz |25.038 dBuV  |19.816dBuV |-  |-34962dB |-30.185dB |-  [0.023dB |
6 _|W[1 [16.457 MHz [24.398 dBuV _[19.266dBuV |- |-36.602dB [-30.736dB [—  [0.065dB M
< >

MSG status t DC Coupled

Plot 7-240. Line Conducted Plot with 802.11a UNIl Band 7 (N)
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e Keysight EMI Receiver - Frequency Scan = 2=
RL RF PRESEL | 50 Q/DC | CORREC [ SENSE:INT] [ amenauTo 12:14:53 PM Apr 19, 2024
FREQUENCY SCAN Scan TRACE
CISPR NFE Discrete () 55 TR dal
Scan-Search-Meas Atten: 10 dB Free Run DET L

Stop 30 MHz
VBW 90 kHz Dwell Time 96.07 ps (# 4 kHz)

eiled TRC FREQ QPD AMPTD AVG AMPTD OFF QPDLL1 A AVG LL2A OFF COMPOSITEAMPCOR  »

[1 W1 [190.00 kHz [43.676 dBuV [38.015dBwV |-  [-20.361dB [-16021dB [--  [0.017dB

(2 [m[1 [210.00 kHz [40.206 dBuyV [37.216dBpV |-~  |-23.000dB [-15989dB [--  [-0.016dB
[3 [m[1 [236.97 kHz [36.797dBuV_ [31.881dBpV__ |-~  |-25.405dB [-20.321dB |-  [-0.013dB
4 |m[1 [457.98kHz [35.954dBuV _ [33.090dBwV |-  [-20.7765dB |-13639dB |-  [0.032dB

Im[1 [8.2082 MHz [29.040dBpV [25.073dBwV |-~  [-30.960dB |-24927dB |-  |0.098dB
|6 |WM[1 [12.581 MHz [30.185dByV  |26.398dByV |-  |-29.815dB |-24602dB |—  [0.136dB v
< >

MSG STATUS| t DC Coupled

Plot 7-241. Line Conducted Plot with 802.11a UNII Band 8 (L1)

e Keysight EMI Receiver - Frequency Scan =
RF PRESEL [ CORREC [ SENSE:INT| | ALIGN AUTO | 12:16:16 PM Apr19, 2024
FREQUENCY SCAN Scan

CISPR NFE Discrete () 515
Scan-Search-Meas Atten: 10 dB Free Run

Stop 30 MHZ
VBW 90 kHz Dwell Time 96.07 us(# 4 kHz)

SIG TRC FREQ QPD AMPTD AVG AMPTD OFF QPDLL1A AVG LL2A OFF COMPOSITEAMPCOR  ~

(1 |W[1 [150.00 kHz [48.530dBuV [44117dBW [~  [17.470dB [-11.883dB |-~  [0.019dB |
[2 [m[1 [198.00 kHz [40.807 dBuV [36.750dBuV |-  |-22.887dB |-16944dB |-  |0.003dB

3 |W|1 |46598kHz |34.268dBuV |31.313dBwV |-  |-22318dB |-16272dB |-  [0.025dB |

W|1 [7.0215 MHz [26.752dBuV  [21.881dBwV |—  [33.248dB |28119dB [—  [0.419dB |
5 |W|1 |9.4294MHz |27.040dBuV |22670dBuV |-  |32960dB |-27430dB |-  [0.067dB |
6 _[W[1 [11.820MHz [26.824dBuV _[22182dBuV |- [33176dB [-27818dB [—  [0.574dB
< >

MSG status t DC Coupled

Plot 7-242. Line Conducted Plot with 802.11a UNIl Band 8 (N)
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8.0 CONCLUSION

The data collected relate only the item(s) tested and show that the Samsung Portable Computing Device
FCC ID: A3LNP960XMA is in compliance with Part 15.407 of the FCC rules.
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